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Applicant Information (/{5 8)

Applicant Name (&5 #.47)
Contact person(Z+ \) : Xu Jianjun((E2 %)

Sample Information (¢ 15 8)
Sample Description(i# ##4i&) : A green /brown woven fabric(—3RER/ER EHLERTE K

Style Name(f42) © Coated fabric(i®:/Z 1)
_ Sample Receiving date (IKEIFER/EM)  :2015-09-09 L
- Report date (3t %5 H#) : 2015-09-11 // 35

- The original sample is sticked on the last paper. (iEHIFf & R R IEE AR & A )

i
|
*
 Test Performed (KLH5HE)

Judgement according to(i¥ 5 ###E):N/A
|

|

- Selected test(s) as requested by applicants. (A2 = HR 4R 2 P ER SE A LA T R A7)

Pronounce (F )
The results shown in this report refer only to sample(s) tested unlzes otherwise stated.All the items are performed
in the standard conditions, except the noted cases. (B JE47 515t I, Wt 2 B LSt Sk 3. B BT H BIFEFRAE

P RIEREE T AT, AEHERSE. )

Signed for and on behalf of

CNTAC Testing Center-Suzhou
Approved by Main testing by
IR 7. (EH)
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Applicant Information (X /{5 §)
Applicant Name(Z £ #.1i7)
Contact person(Z+EA) : Xu Jianjun({& 2 %)
Sample Information (F£% EE)
Applicant Name(Z&+G 8111
Contact person(Z3E A) : Xu Jianjun(fEH# %)
- Sample Receiving date (W Z|#fnh i H 1) : 2015-09-12
- Report date (3 %5 H ) : 2015-09-15

- The original sample is sticked on the last pzper. (iEH P R BERENGE AR 5 AR )

Test Performed (K 28474E)

Judgement according to(i¥5E #&4E):N/A
- Selected test(s) as requested by applicants. (<523 A7 4% 25 P B R SE R LA T il i 25)

Pronounce (F )

The results shown in this report refer only to sample(s) tested unless ctherwise stated.All the items are performe
in the standard conditions, except the noted cases. (B IF45 5l LB, WIi4s - R X RAE 6 T, B A MR 001 B 27 brv
HE BIFRSE T AT, BEARS. ) .
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/5%

<

Signed for and on behalf of

CNTAC Testing Center-Suzhou

Approved by Main testing-b Prepare by
(i) N L
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Original (EHFF 7 HF)

Pronounce (7 ff) :
The results shown in this report refer only to sample(s) tested unless otherwise stated. (FRAEFH MR, M XHER QA EERLN, )
The test report cannot be reproduced, except in full. (Z#&E R ELMER, FTHEMSEH. )
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1. Flammability (#5281 85:)

--- TestResult (MiIX4R) ---

US CPSC 16 CFR PART 1610:2012

Test Parameter(iill 1751 H ) Conclusion(4 )
CP35iA section 16 CFR PART 1610 PASS(&#%)

Remark: As Verified the sample is exeript from flammability testing in accordance with:16 CFR 1610.1(d)(1):All fabrics,
Both plain surface and raised-fiber surface textiles, regardless of weight, made entirely from any of the-

following fibers or entirely from comoination of the following fibers: acrylic, modacrylic, nylon, olefin, polyester,

wool.

(&E: #KkiE CPSIA section 16 CFR 1610.1(Q)(1)4LE: Ml & MMM, BHEML. M. REMmas. Raag.
ERMMN, REXEER AT RIS HIRBEME SR . )

Pronounce (7 #) :

The results shown in this report refer only to sample(s) tested unless otherwise stated. (FRAEFHM IR, MRXBER A RER K. )
The test report cannot be uproduueﬂ. -mpt In full. musangm:m A EH. )




o

@ L @p o 4549 T A (75 M) 10 P
~ M‘\ < CNTAC Testing Center-Suzhou
T CL f FMDHGRBEAREERAT

o, e S !
2014100152C  “mia  JESTNG NG, 008 Suzhou Zhongke Textile Technology Service Co. Ltd.

CNAS L3457

e

M STRBHMNDHRTREIFMTE _IRB99S & T it iy #% Http://www.fcl-sz.org.cn
North Attached Building, No.999, West Second Rd.Shengze Town, Suzhou City, Jiangsu Province. Tel:+86 512 63081315  Fax:+86 512 63515926
Report security check web: www.fcl-sz.org.cn
TESTING REPORT Security code:4276220347
Report No. ZFLJ0274613A Page 2 of 3

--- Test Result (MRZHE) -
1. Flammability(BAEE 1 W3R) ASTM D6413/D6413M-13b Vertical Method(F £ %)

Lengthwise(+ /& 75 /i)
Afterflame time(%: k4T [a]) 0.0s
Afterglow time(BH #AR a]; 0.0s
Damaged length(fi51</%) 90mm
Widthwise(% & 75 [7)
Afterflame time(4: #AHS [6]) 0.0s
Afterglow time (A AR []) 2.8
Damaged length(#7 5% £ ) a3mm
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